

**TiTAN**

Certificate No:

001229B0173

This is to certify that the nominated size and quality of the following Grade 80 TITAN product has been inspected and batch tested with following results.

**TEST CERTIFICATE**

Description:

GR.80 ALLOY CONN. LINK  
D/C 26MM.

Date:

18/10/2012

Customer Issued To:

HESNZ  
3 HEB PLACE  
TAKANINI AUCKLAND 2105 NZ

Order Number:

3622

Batch Number:

GH

Qty:

45PCS

WLL:

21.2 TN.

MBL:

84.8 TN.

**Batch Test Break Load Results (NOT BROKEN)**

Test # 1:

86.15T

Test # 2:

86.10T

Test # 3:

86.03 T

Test # 4:

T

Test # 5:

T

Authorised Signatory



**Manufactured and inspected for and on behalf of:**



42 Clements Avenue  
Bundoora Victoria 3083 Australia  
Phone + 61 3 94667840  
Fax: + 61 3 94667743